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Details from where sample is CU“GLH d
Name of Circle/Division
Name of Junior Engineer
Name of Assistant Engineer
Name of Executive Engineer
Name of Contractor/Agency
Name of Officer collecting sample
Date of collection:
. Date of testing:
. Required strength:
. No. of specimen sent for testing:
13. Size of specimen: s -15315)(15 DO e
14. Mark of specimen: s wmi o oA oot s
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Specimen relating to work mentioned abcve Vigfare sen lor testing. Tt is certified that the sample/

samples marked-Fe M=% _has/have beer taken inmy resence which represent-G/-LHuantity] of
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works/supply made at site/store. _ : / 6

Bignature of JE ‘ Signature of Cov castor Signature of Officer
In charge of work : taking sample 92‘15/1—\13)
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Test No. 2866 8
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Tested in my presence
Only testing has been conducted in 1 his labore a1y, The sample/sanaples has/havs-been collected and
handed over by the field staff of the concerne d vision.
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